S /12101

Assembly Instructions

OWNER'’S & mMANUAL




JGHT2400 HARDWARE

(shown in actual size)

A1.M8X12L Round Head Socket CAP Screw Qty.1(Pre-installed)

A2.M8X25L Hex Head Bolt Qty.8

O E

A3.1/2"X2" Hex Head Bolt Qty.4

@

A4.M10X25L Taper Flad Head Socket Screw Qty.2

©

A5.M10X45L Hex Head Bolt Qty.4

@

A6.M10X50L Hex Head Bolt Qty.3

mm 0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150

©

inch —o 1" 2" 3" 4" 5" 6"




JGHT2400 HARDWARE

(shown in actual size)

A7.M12X25L Hex Head Bolt Qty.4

O

A8.M12X35L Hex Head Bolt Qty.2

@

A9.M12X80L Hex Head Bolt Qty.5

@,

A10.M12X85L Hex Head Bolt Qty.4

o

A11.M12X75L Hex Head Bolt Qty.4

@

Al12.M12X130L Hex Head Bolt Qty.1

o

mm 0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150

inch —o 1" 2" 3" 4" 5" 6"




JGHT2400 HARDWARE

(shown in actual size)

A13.M4X10L Blind Rivets Qty.12(Pre-installed)
()

A14.M10X25L Allen Screw Qty.2

©

C1.M8 Spring Washer Qty.9(1pcs Pre-installed) C2.M8 Washer (822) Qty.8

G

C3.1/2" Spring Washer Qty.2

©

C5.M10 Washer (@27) Qty.16 C6.M12 Spring Washer  Qty.7

mm 0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150

inch —o 1" 2" 3" 4" 5" 6"




JGHT2400 HARDWARE

(shown in actual size)

C7.M12 Washer (824) Qty.41

B1. 1/2" Nut (13 tooth) Qty.2 B2. 1/2" Nylon Lock Nut Qty.4

B3. M10 Nylon Lock Nut Qty.7 B4. M12 Nylon Lock Nut Qty.13
N
(O) H|
N

mm 0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150

inch —o 1" 2" 3" 4" 5" 6"




JGHT2400 PARTS

C[1PCS] L[1PCS]

F[2PCS] G[2PCS]
(8312-062) (8312-077)
Eii\\\ E\\\\\\
N ] Q |

N[1PCS] P[1PCS]
(9131-076) (9121-126)

<P &L

H[1PCS]
(8313-188)

Z[2PCS]
(8370-079)

J[LPCS]

(9630-331)

M2PCS]

Q[LPCS]
(8312-013)

>

Y[1PCS]
(9630-330)




JGHT2400 PARTS

D1.Belt Pulley(9213-002C)........uuuiiiiiieeeeeeeiiiiee e 7PCS
D2.The Round Side Cover(9211-173)........ccceeeiiieeeeiiiiiiiiiineeenn 9PCS
D3.Belt Pulley(9213-010B).....ccceeiiiiiiieiiiiiiie e 4PCS
D4.Rubber Blanket(9310-075)........uuuiiiieieiiiiieiiiieee e 1PCS
D5.Rubber Blanket(9310-134)........uueeiiiieeiiiieeiiiiiee e 4PCS
D6.Double Set Of(9211-033)(Pre-installed)...........cccccceeeveeeeneee. 1PCS
D7.Snap Fastener(9211-036)(Pre-installed)............cc.ccovvvvnnnnnee. 4PCS
D8.Adjust Team(8250-066)(Pre-installed)...........c.cccevvviiierennnnnn. 1PCS
D9.Balancing Bumper(9214-037)(Pre-installed)......................... 1PCS
D10.3305mm Steel Cable...........uoiiiiiiiiii e 1PCS
D11.2910mm Steel Cable........c.coovieiiiiiii e, 1PCS




Above shows STEP 1 || A4X2
assembled and completed | &/. ou
A
7

A9X2




Above shows STEP 2
assembled and completed

D10
¢
( g? B1

C3

B(1:4)




Above shows STEP 3
assembled and completed




Above shows STEP 4
assembled and completed

Bax4 C7X4



Administrator
打字机文本

Administrator
打字机文本
X

Administrator
打字机文本

Administrator
打字机文本

Administrator
打字机文本

Administrator
打字机文本

Administrator
打字机文本
Y


JGHT2400
Exploded View

Al13X12

33/‘@

e

-~
] - DI
,f’r b @0
( szzcssz?

pi1 Bl &

KEY

Match the letters inside
each triangle
connects
connects
connects
connects
connects
connects

gig =g g
gig g g

PAGE 11



Administrator
打字机文本
X

Administrator
打字机文本

Administrator
打字机文本

Administrator
打字机文本
Y


	JGHT2400 - P0
	JGHT2400-螺絲表明細
	JGHT2400-step1-3
	JGHT2400-爆炸



